

T E S T C E R T I F I C A T E

CT-19-06-04-01

Product: Aqua®Seal 2KPU

Company: Berger-Seidle GmbH
Maybachstr. 2
67269 Grünstadt / Weinstr.
Deutschland

Order: Determination of the migration behaviour of heavy metals according to DIN EN 71-3 (2018:08) – safety of toys

Test method: Extraction with acidic water
chemical analysis: ICP-OES (inductively coupled plasma optical emission spectrometry)

Test report: 2519208- part 1 dated 14.05.2019

Test result: The tested product meets the requirements of leachable heavy metals Aluminium (Al), Antimon (Sb), Arsenic (As), Barium (Ba), Bor (B), Cadmium (Cd), Cobalt (Co), Chromium (Cr), Copper (Cu), Mercury (Hg), Manganese (Mn), Nickel (Ni), Lead (Pb), Selenium (Se), Tin (Sn), Strontium (Sr) und Zinc (Zn) according to DIN EN 71-3 (2018:08). The measured concentrations are clearly below the limits.

Dresden, June 04th, 2019



Head of laboratory



Engineer in charge